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o Part Name Model Test Lab Report No. Issue Date
] #H SHIM et PONY SH061123-045 2006.11.28
2 124 SCREW —_ PONY SH061123-045 2006.11.28
3 121§ SCREW CAP — PONY SH061123-045 2006.11.28
4 JE SPRING _— PONY SH061123-045 2006.11.28
5 A I QUARTZ GLASS TUBE — PONY SH061123-046 2006.11.28
#Hu A FR 4% ADIABATIC ASBESTINE
6 ALt e PONY SH061123-047 2006.11.28
PAPER
7 | BikpgEE BLACK CERAMIC TUBE — PONY SHO061123-048 2006.11.28
8 [ % # CERAMIC CUP e PONY 060302-040 2006.03.08
9 | 1i#% ELECTROTHERMAL THREAD | —— SHS97ISICH || 5505 1516
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77 b A 44 B KX %R Test Data(ppm)
No )
Part Name i (Cd) [ (Pb) K (Hg) /(M\C{izf? PBBs | PBDEs

1 #HF SHIM ND. | |[ND. | ND. | ND. | — | —
2 #8242 SCREW ND. | ND. | ND. | ND. | =/— | —
3 Y215 SCREW CAP ND. | ND. | ND. | ND. | — | —
4 i SPRING ND. | ND. | ND. | ND. | — | —
5 AT QUARTZ GLASS TUBE ND. | ND. | ND. | ND. | — | —
6 |4uihAHR4K ADIABATIC ASBESTINEPAPER| N.D. | ND. | ND. | ND. | ND. | ND.
7 MR % BLACK CERAMIC TUBE N.D. 41.6 N.D. ND. | — | —
8 ¥ % # CERAMIC CUP — N, N.D.

9 Hi#42 ELECTROTHERMAL THREAD ND. [ ND. [ ND. | ND. | — | —

& (Note): mg/kg =ppm

MDL = Method Detection Limit
N.D. = Not Detected (<MDL )
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